WINE CELLAR

SPeCiatltists

Package Content:
« Straight pegs (x18) - Backer panel (x1) + Drywall anchors (x4)
« #8 Wood screws (x4) - Faceplate (x1)

Recommended installation tools (not included):
Tape measure, level, 1/8" drill bit, electrical drill, and stud finder.

Recommended fastener applications:
Drywall anchors - Use for installing rails to drywall if studs are not present in the desired location. Do not
use drywall anchors to secure rack to a stud.

Wood screws - Use wood screws to secure rails to wall studs or wood panels. Do not use wood screws on
drywall unless the screws will be secured to a stud. Concrete or masonry applications are not
recommended.

Concrete, brick or stucco - 3/16" x 1-1/4" masonry screw or #8 x 1-1/4" screw with the proper concrete
anchors (screws are not included).

IMPORTANT! Before installing Diamond Fusion Panel, do the following:

Check the package contents for missing or damaged items. Contact customer services at 1 (800) 343-9463 for questions or concerns.

Step 1 - Locate wall studs by using a stud finder.

Step 2 - Place the backer panel against the wall in the desired location.

Step 3 - Use a level and a 1/8" drill bit to mark mounting location.

Step 4 - Drill drywall anchors into the wall and then mount the backer panel with wood screws; OR directly
secure the panel to studs with wood screws.

Step 5 - If applicable, remove the faceplate’s protective film.

Step 6 - Line up faceplate and backer panel holes and then secure faceplate using pegs.

Step 7 - Congratulations! You have completed your Diamond Fusion Panel wine rack installation!
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